

# 惠州市嘉泰包装材料制品厂

## 产品检验报告

品名	BOPP封箱胶带				
编号	5		客户名称		
颜色	透明偏黄		单位	检测方法	
180剥离强度	6.75	6.75	7.25	N	GB/T2792
持粘性	>24		H	GB/T4851	
初粘性	20#-6		#	GB/T4852	
产品厚度	50		$\mu$		
实测厚度	49-50		$\mu$		
检测条件	温度	24℃ ( $\pm 1^\circ\text{C}$ )		湿度	65% $\pm$ 5%
检测结果	各项检验合格。				

检验员:曾

检验日期:2013-09-12